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Customer Address

Customer Article No.

Order Number

Catalogue Code
X346X 1.4571 16-2

Lot
30000027380

Heat
43880

Delivered Quantity

Customer Order No.

Customer Order Line

Pack Note No.
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INSPECTION CERTIFICATE : .
ABNAHMEPRUFZEUGNIS Q;g;'?‘%w 4 219393 |Rev
EN 10204 3.1

Created on: . Modified on:
Date: 10.05.2011

SCHOELLER-BLECKMANN Edelstahlrobr GmbH TL: 26303 16/601
2630 Temuz, Rohrstrasse | FAX: 2630316/894
Osterreich E-MAIL: nicole.ricgler@sbor.co.at

CUSTOMER DESCRIPTION/KUNDENBEZEICHNUNG

CLIENT SOLD TO/AUFTRAGGEBER CLIENT SHIP TO/WARENEMPFANGER
KUBE-STAHL GMBH & COKG KUBE-STAHL GMBH & CO.KG
HELMHOLTZSTRASSE 10-12 HELMHOLTZSTRASSE 18-12
40764 LANGENFELD 40764 LANGENFELD/RHLD.
DEUTSCHLAND DEUTSCHLAND

CLIENT QORDER/KUNDEN AUFTRAGSNUMMER: 1/2714/10
SALES ORDER/AUFTRAGSNUMMER: 466421

NAHTLOSE EDELSTAHLROHRE - SEAML. STAINL. STEEL TUBES/PIPES,
SRS MARKE / GRADE A300, 1.4571, TP31eTi,

AUSF. CFA = KALTGEFORMT, BLANKGEGLﬁHT,_

FINISH CFA = COLD FINISHED, BRIGHT ANNEALED,
LIEFERUNG NACH / TECHN. COND. ACC.

AD 2000 W2/02.2008, EN 10216-5:2004 TCZ,

AD 2000 W16/11.2007, ASTM A312/A312M-08A,

CORROSION TESTED TO ASTM A262 PRACTICE E.

TOLERANZEN NACH / TOLERBNCES ACC.

ASTM A269-08, EN 10305-1:2002 (ERSATZ FUR DIN 2391),
EINGEENGTE LANGE / RANDOM LENGTH 5.000 MM - 7.000 MM,
GERADE ENDEN / PLAIN ENDS,

DIMENSIONS/DIMENSIONS: 16,0 X 2.0 MM

COLD FINTISHED/KALTGEFORMT

Sales ltem Client Hem Delivery Nr Prod. Order Insp. Lot Heat Nr Pieces  Weight Tot Lgth Un Lgth
AuftrgPos Kunde Pos Lieferung Prod. auftrag  Priifios Schmelze  Stiick  Gewicht Gesamiliinge Lingentyp
190 B170004927 204832 30000027380 43880 3 320 KG 455,38 M 5000-7000 MM
CHEMICAL COMPOSITION (% )YCHEMISCHE ZUSAMMENSETZUNG (%) *L: Ladie C:Products
* Heat Seq C Mn Si P s Ni Cr Mo Ti N
L 43880 1 0,042 1,71 0.330 0027 00010 12,25 16,65 Z,il 0,390 0,0170

HEAT TREATMENT/ WARMEBEHANDLUNG
SOLUTION ANNEALED AT 1100 °C , 16 MIN , JET
LOESUNGSGEGLUEHT 1160 °C , 10 MIN , JET

SCHOELLER-BLECKMANN
EDELSTAHLROHR GMBH

Ve hargby certify that the malerial herem describad has been mangtaclured, sampled, adted, and E ?

inspeCied in actordance with showe standards and specifications and sasies ordar®s requiremants, This FR I\‘ Rl
cestlicale is issued by 8 computenzed System and it s valid without original signaure. In case the owner -

of ine cemificzie would releass as 8 copy of i, he must alles! ils conformity 16 Ihe issued. assuming the
resgonsiibty for ary griawful or TUBACEX, nal afiowed use. Any forgery or falsification of this certificate (WORKS INS pECTOR)
shalt legally proseced.




3(5)
=¥ Kube Stahl JF}Kubestahl 102173850085 Qe 4 itz 19.05.2011 §2 11:52 DT

INSPECTION CERTIFICATE . - .
ABNAHMEPRUFZEUGNIS Bumogy 4 219393 |Rev
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EAMIESS STAINLESS
NAHTLOS ZUM ERFOLG

TENSILE TEST/ZUGVERSUCH

Prod. Order ins, Lot Samnpie T Rp0.2 Rpl.0 Rm A" AS
°C Nimm2  Nimm2 Nl % % '
Min- 20 20 245 515 35 45
Max 20 690
204832 30000027380 | 26 338 i 632 47 46
2 20 347 385 653 45 45

METALURGICAL TESTS/METALLURGISCHE PRUFUNGEN

INTERGRANULAR CORROSION TEST ACC. TC ASTM A262 PRACT."E™: BATISFACTORY
BESTANDIGKEIT GEGEN INTERKRISTALLINE KORRUSION ENTSPRECHEND ASTM AZ62
PRACT .E: IN QRDNUNG

INTERGRANULAR CORROSION TEST ACC. TO DIN $0914/DIN EN IS0 3651-2 MET.A:
SATISFACTORY

BESTANDIGKEIT GEGEN INTERKRISTALLINE KORROSION ENTSPRECHEND DIN 50914/
DIN EN ISC 3651-2 VERF.A: IN ORDNUNG

NON-DESTRUCTIVE TESTS/ZERSTORUNGSFREIE PRUFUNGEN
ULTRASONIC TEST ACC. TO EN 18246-7 / 10246-6, UzC

AT 10% OF EXTENT OF DBELIVERY: SATISFACTORY
ULTRASCHALLPRUFUNG NACH EN 10246-7 / 10246-8, U2C

AN 10 % DES LIEFERUMFANGES: IN CRDNURG

Im Einvernehmen mir/in ace. with/en accord avec

TUEV BAYERN (04.12.2003)

u.d. Herkssachverst./Works Inspector/l'expert de liusine
Level III-Posch/ZFF

Zeichen des Prifers/Symbeol of Inspector de l'inspecteur:ZFP

COSTTIVE MATERIAL IDENTIFICATION TEST ON FACH TUBE/PIPE BY
“X-RAY-FLUORESCENCE-ANALYZER" : SATISFARCTORY
YVERWECHSELUNGSPRUEFUNG AN JEDEM ROHR MIT

" RONTGEN- FLUCRESZENZ -ANALYSATOR" : IN ORDNUNG

HYBROSTATIC PRESSURE TESTED AT 172 BAR, 2500 PSI DURING & SEC
ON EACH TUBE/PIPE: SATISFACTORY

WASSERDRIUCKPRUFUNG BEI 172 BAR, 2500 P$1 HALTEZRIT & SEC

JE ROHR: IN ORDNUNG

TECHNOLOGICAL TESTS/TECHNOLOGISCHE PRUFUNGEN
FLATTENING TEST: SATISFACTORY
RINGFALYVERSUCH: IN ORDNUNG

BESICHTIGUNG UND NACHMESSUNG: IN ORDNUNG
INSPECTION AND CHECKING OF DIMENSIONS: SATISFACTORY

SCHOELLER-BLECKMANN
EDELSTAHLROHR GMBH

W heisby cendy 1hat the materisi nerein destribed has teen manufaciured, sampled, tesied, and

ingpecied v wilf1 above and and sausfies crdertls reguirements. This 7 T
cerificaie it issued by 3 COMPUIEriZeT System and ft is valid without origing! signature, In case the owner FR.N. RIEGLER
of the cenicaze would reiease as @ copy of B hie must altest its conformily 1o the fssued, assuming 1he
cesponsibibity for any unlawiil or TUBACEX, not allowsd use Ay foegary of falsification of ihis cenificate (W(}RKS [NSPECTOR)
shail legaily presecated.
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INSPECTION CERTIFICATE - -
ABNAHMEPRUFZEUGNIS Sg;g?eg-m 519393 |Rev:
; EN 10204 3.1
N Created on: Modified on:
R Date: 10.05.2011
NLESS
RFOLG
KENNZEICHNUNG: HERSTELLERZEICHEN: S$BS

ZEICKEN DER WERKSABNAHME: T/A

ZETCHEN DER ZERSTORUNGSFREIEN PRUFUNG: Z2FP
WERKSTOFF (NR) - ABMESSUNG - SCHMEL2E

MARKING: SBS-T/A-ZFP-MATERIAL -DIMENSION-HEAT NO.
SMLE/B-CPA-TC. 2

ERSCHMELZUNGSART/STEELMAKING PROC. :EF+AOD

Wir bestdtigen, dass die mechanischen Werte, relevant

fGr die Berechnungsgrundlage, fur Lagermater:ial identisch
sing gem. der alten DIN 17458 {Ausg. Juli 1985) und der
neuen EN 10216-5:2004.

We certify that the mechanical properties necessary for
calculation notes, for stock material between old DIN 17458 July 1385
and the new EN 10214-5:2004 are identical.

DIE WERKSTOFFWERTE ENSPRECHEN PUNKT 7.5 DER DRUCKGERATERICHTLINIE
97/23/EG, ANLAGE 1, MIT EINER BRUCHDEHNUNG VON MINDESTENS 14 % IM
ZUGVERSUCH UNDY EINER KERBSCHLAGAREEIT VON MINDESTENS 27 4 AN EINER
IS0-V-KERBSCHLAGPROBE BEL 20° C.

MATERIAL CHARRCTERISTICS COMPLY WITHE POINT 7.5 OF ANNEX I TC PRESSURE
EQUIPMENT DIRECTIVE 97/23/EC BY HAVING AN ELONGATION AFTER RUPTURE AT
TENSILE TEST NO LESS THAN 14 % AND A BENDING RUPTURE ENERGY AT IMPACT
TEST NO LESS THAN 27 J AT 20°C.

REMARKS/ANMERKUNG

MATERIAL MANUFACTURER APPROVED WITH CERTIFICATE NR, 245/2004/MUC BY TUOV SUDDEUTSCHLAND (NOTIFIED BODY 0038)TO
ISSUE CERTIFICATES OF SPECIFIC PRODUCT CONTROL IN ACCORDING TO PRESSURE, LQUIPMENT DIRECTIVE 97/2%EC ANNEX |
POINT 4.3,

WERKSTOEFHERSTELLER MIT BERECHTIGUNG ZUR AUSSTELLUNG VON BESCHEINIGUNGEN UBER SPEZIFISCHE PRUFUNGEN AN DEN
WERKSTOFFEN IM GELTUNGSBEREICH DER ZERTIFIZIERUNG LIND IN UBEREINSTINSTIMMUNG MIT DER DRUCKGERATERICHTLINIE
97/ EC UND DEN ZUGRUNDE LIEGENDEN SPEZIFIKATIONEN ENTSPR. ZERTIFIKAT NR. 245/2004/MUC DER BENANNTEN STELLE
NR.0036, TUV SUDDEUTSCHLAND

MATERIAL 18 FREE OF RADIQACTIVE CONTAMINATION
MATERIAL IST FREI VON RADIOAKTIVITAT

M SCHOELLER-BLECKMANN
& EDELSTAHLROHR GMBH
v

<, sun b

M N Sy
5930 g v 3
Cerifigd Manzgemun: Systen Iy e

We heteby cortify.thal the mgtenzt herein describedt has been manulactured, sampled, lested, and
iNspected in FCCOFTANCE Wilh ahove and ons sng setabes ordertts requerements. This » \ "
cembicate is issued by A computerized system and it is valid without originat signature. In case the Swnet FR.N. R;E LER
2 the cerlificale wovld release 35 # opy of 4. he must zlest is conformity Lo the Issued, assuming e
rasponsiility Tor any unlawful or TUBACEX. not aliawed Use. Any fargery of falsification of this cedificais (WORKS INSPECTOR)
shalt legatty prosecuted.
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INSPECTION CERTIFICATE : :
ABNAHMEDPRUFZEUGNIS §g;“§%‘, g 19398 |Rev:
EN 10204 3.1 |
Created on: Modified on:
Date: 10.05.2011
NAHTLOS ZUM ERFOLG

REMARKS/BEMERKUNG

tm Einvernchimen mit dem TUV-Bayern (Juli 1959).

in accordance with / en accord avee TUV-Bayorn {1uli 1959)
Auf cine Gegenzechnung durch dic zustandige Techmische
Uberwachungs-Organisation kana auf Grund des Schreibens
des TUV-Bayern vem 23.6.1969 verzichie! werden.

=R SCHOELLER-BLECKMANN
& VS . EDELSTAHLROHR GMBH
i i UV
N SUD

Cedtifing tanagemen System ?‘Q_

W hereby certity thal The material hersin desceited has begn manudfaciured, sampled, tested, ond

inspegted i atcordante wih above standards and specificetions angd satshies oderds requirements. This

cerificate is issust by a compulanzed systam gad # is vakd wilhout enginal signature. in case the awner E LER

FR.N.R! ;
ol the certificate woulg release as a copy ol i, he must alleésl 1s coplormdy 1o the issued gssunting the
i

responsibilily for any urlawtyl or TUBACEX, rot sicwed use. Any forgery or falsifigation of this ceriificate (WORKS ]NSPECTOR)
shal fegally prosaculed, y .




